
      
 

 

State of Ohio 
Environmental Protection Agency 

Division of Surface Water 
 

Biological and Water Quality 
Study of Sevenmile Creek and 
Select Tributaries, 2002 
 
Butler and Preble Counties 

 
December 28, 2005 
 
Bob Taft, Governor 
Joseph  P. Koncelik, Director 

Pycnopsyche caddisfly larva         Greenside darter 
 

Sevenmile Cr. at Swain Rd.                          Sevenmile Cr. at Hamilton-Eaton Rd.   
 



EAS/2005-12-8 2002 Sevenmile Creek TSD December 28, 2005

Biological and Water Quality Study
of the Sevenmile Creek Basin

2002

Butler and Preble Counties, Ohio

December 28, 2005

OEPA Technical Report EAS/2005-12-8

prepared by

State of Ohio Environmental Protection Agency
[...]
from the Wabash River (Gammon 1976; Gammon et al. 1981).

Performance expectations for the principal aquatic life uses in the Ohio WQS (Warmwater Habitat
[WWH], Exceptional Warmwater Habitat [EWH], and Modified Warmwater Habitat [MWH]) were
developed using the regional reference site approach (Hughes et al. 1986; Omernik 1987). This fits
the practical definition of biological integrity as the biological performance of the natural habitats
within a region (Karr and Dudley 1981).  Aquatic life use status is full attainment if all three indices
(or those available) meet the applicable biocriteria, partial attainment if at least one of the indices
does not attain and performance is fair, and non-attainment if all indices fail to attain or any index
indicates poor or very poor performance.  Partial and non-attainment indicate that the receiving
water is impaired and does not meet the designated use criteria specified by the Ohio WQS.  Index
scores and corresponding narrative evaluations for the are based on expectations in the Eastern Corn
Belt Plains ecoregion (Table 5).

Habitat Assessment
Physical habitat was evaluated using the Qualitative Habitat Evaluation Index (QHEI) developed
by the Ohio EPA for streams and rivers in Ohio (Rankin 1989, 1995).  Various attributes of the
habitat are scored based on the overall importance of each to the maintenance of viable, diverse, and
functional aquatic faunas.  The type(s) and quality of substrates, amount and quality of instream
cover, channel morphology, extent and quality of riparian vegetation, pool, run, and riffle
development and quality, and gradient are some of the habitat characteristics used to determine the
QHEI score which generally ranges from 20 to less than 100.  The QHEI is used to evaluate the
characteristics of a stream segment, as opposed to the characteristics of a single sampling site.  As



EAS/2005-12-8 2002 Sevenmile Creek TSD December 28, 2005

11

such, individual sites may have poorer physical habitat due to a localized disturbance yet still
support aquatic communities closely resembling those sampled at adjacent sites with better habitat,
provided water quality conditions are similar.  QHEI scores from hundreds of segments around the
state have indicated that values greater than 60 are generally conducive to the existence of
warmwater faunas whereas scores less than 45 generally cannot support a warmwater assemblage
consistent with the WWH biological criteria.  The segments with scores greater than 75 frequently
support exceptional warmwater faunas.

Eastern Corn Belt Plains

IBI MIwb ICI Narrative
EvaluationHeadwater Wading Boat Wading Boat All

50-60 50-60 48-60 $9.4 $9.6 46-60 Exceptional

46-49 46-49 44-47 8.9-9.3 9.1-9.5 42-44 Very Good

40-45 40-45 42-43 8.3-8.8 8.5-9.0 36-40 Good

36-39 36-39 38-41 7.8-8.2 8.0-8.4 32-34 Marginally
Good

28-35 28-35 26-37 5.9-(6.2) 7.7 6.4-7.9 14-(22) 30 Fair

18-(24) 27 18-(24) 27 16-(24) 25 4.5-5.8 5.0-(5.8) 6.3 8-12 Poor

12-17 12-17 12-15 0-4.4 0-4.9 <8 Very Poor

Macroinvertebrate Community Assessment
Macroinvertebrates were sampled quantitatively, from the larger stream sites, using multiple-plate,
artificial substrate samplers (modified Hester/Dendy) in conjunction with a qualitative assessment
of taxa inhabiting the available natural substrates.  The smaller stream sites were sampled using the
qualitative method only.  Qualitative macroinvertebrate sampling consisted of an inventory of the
taxa at a sampling station with an attempt to field estimate predominant populations.  An assessment
of the status of the macroinvertebrate community was made based on the Invertebrate Community
Index (ICI) for quantitative sites and best professional judgement utilizing sample attributes such
as EPT (Ephemeroptera - mayfly, Plecoptera - stonefly, and Trichoptera - caddisfly) diversity,
sensitive taxa diversity and predominance, and tolerant taxa predominance for qualitative sites.

Fish Community Assessment
Fish were sampled once or twice at each site using pulsed DC electrofishing methods. Discussion
of the fish community assessment methodology used in this report is contained in Biological Criteria
for the Protection of Aquatic Life:  Volume III, Standardized Biological Field Sampling and

Table 5. Biological metric scores and corresponding narrative evaluations  for the Eastern Corn
Belt Plains ecoregion.  Minimum scores for attainment of the WWH criteria (bold),
MWH (underlined) and EWH (italics) are also provided.  The marginally good range
represents  nonsignificant departure of the WWH aquatic life use. The very good range
corresponds with nonsignificant departure of the EWH aquatic life use.



EAS/2005-12-8 2002 Sevenmile Creek TSD December 28, 2005

12

Laboratory Methods for Assessing Fish and Macroinvertebrate Communities (Ohio EPA 1989b).

Causal Associations
Using the results, conclusions, and recommendations of this report requires an understanding of the
methodology used to determine the use attainment status and assigning probable causes and sources
of impairment.  The identification of impairment in rivers and streams is straightforward - the
numerical biological criteria are used to judge aquatic life use attainment and impairment (partial
and non-attainment).  The rationale for using the biological criteria, within a weight of evidence
framework, has been extensively discussed elsewhere (Karr et al. 1986; Karr 1991; Ohio EPA
1987a,b; Yoder 1989; Miner and Borton 1991; Yoder 1991; Yoder 1995).  Describing the causes
and sources associated with observed impairments relies on an interpretation of multiple lines of
evidence including water chemistry data, sediment data, habitat data, effluent data, land use data,
and biological results (Yoder and Rankin 1995).  Thus the assignment of principal causes and
sources of impairment in this report represent the association of impairments (based on response
indicators) with stressor and exposure indicators. The reliability of the identification of probable
causes and sources is increased where many such prior associations have been identified, or have
been experimentally or statistically linked together.  The ultimate measure of success in water
resource management is the restoration of lost or damaged ecosystem attributes including aquatic
community structure and function.  While there have been criticisms of misapplying the metaphor
of ecosystem “health” compared to human patient “health” (Suter 1993), in this document we are
referring to the process for evaluating biological integrity and causes or sources associated with
observed impairments, not whether human health and ecosystem health are analogous concepts.

RESULTS AND DISCUSSION

Pollutant Loadings

C.R Coblentz Local School District (National Trails High School)
Sevenmile Creek-RM 34.69  390 50' 00"; 840 43' 23"

National Trails High School WWTP is located at 6940 Oxford-Gettysburg Road, New Paris, Ohio,
45347 in Preble County.  The original facility was a 12,000 gpd (gallons per day) package plant,
built in 1968 and permitted in 1997, serving a population of 1500.  Original treatment consisted of
a septic tank, activated sludge tank, clarification tanks and chlorination for disinfection.  Current
treatment consists of a septic tank, equalization tanks, activated sludge tank, clarification tank,
upflow filters, sand filters, tablet chlorination and tablet dechlorination.  The discharge is very near
where I-70 crosses Sevenmile Creek.  

Upstream from the WWTP discharge is a storm sewer outfall which receives flow from the
unsewered Village of Gettysburg.  The village is located near where US 40 intersects Sevenmile
Creek.  It is suspect that sewage discharges from Gettysburg enter into the storm sewer system.

Discussions for an expansion to consolidate the elementary and middle schools into one campus
with the high school began in 1995.  Approval for expansion occurred in 1997 which increased the
facility design to 30,000 gpd average flow.  There are no bypassing capabilities associated with this
facility.



EAS/2005-12-8 2002 Sevenmile Creek TSD December 28, 2005

13

Violations of the National Pollutant Discharge Elimination System (NPDES) were evaluated for part
of 1999 through all of 2003.  For the nearly 5 years of data evaluated through SWIMS (Surface
Water Information Management System), approximately 39 violations were documented for
chlorine.  Two violations were reported for ammonia-N and occurred in the winter months of 2001
and 2002.

Annual median and peak flows were typically below the design capacity for the three years
evaluated exhibiting a slight increase due possibly to greater volumes from population growth.
Variability seen in annual loads could be attributed to the fluctuation in student population from
season to season.  Overall reductions in loads observed in the conventional parameters is most likely
due to improved operational controls.

Eaton WWTP-Sevenmile Creek (001)-RM  25.17
Overflows to Rocky Run
390 43' 52"; 830 38' 49"

The Eaton WWTP is located at 901 S. Barron Street, Eaton, Ohio in Preble County.  The original
facility  was built in 1930, with subsequent upgrades in 1966 and 1983 with no expansion
anticipated.  Current treatment consists of a bar screen, grit removal, scum removal, primary
sedimentation, activated bio-filter (ABF) activated sludge-conventional, secondary clarification,
mixed media filter, chlorination, dechlorination and post aeration utilizing a cascade effect.  The
Eaton WWTP has a design capacity of 1.9 MGD (million gallons per day) and a hydraulic capacity
of 1.4 MGD serving a population of 8,630.  The annual, average daily flow rate from 2001 to 2003
was 1.53, 1.40, and 1.69 MGD, respectively.  Eaton’s actual inflow is higher than what is reported
on Monthly Operating Reports (MOR’s).  During storm event high inflows, Eaton bypasses the final
treatment filters downstream of the final effluent meters. 

The collection system contains an approximate 36 miles of separate sanitary sewers with five minor
lift stations and one major lift station.  The oldest part of the wastewater collection system is 90
years old.  Sludge generated at the facility is currently sent to the Preble Co. landfill, however,
approval does exist for land application.  Significant industrial users to the system are Bullen
Ultrasonics (semi-conductor wafers), Parker Hannifin (fluid connectors; pipe and tube fitters), and
Weyerhaeuser (corrugated containers).  In the period November 2003 through December 2004
Bullen Ultrasonic was in significant non-compliance for copper violations.  In addition, enforcement
actions had been taken against Bullen Ultrasonic and Parker Hannifin for zinc violations.  The zinc
violations appear to have been resolved.

Discussions began in October of 1998 over the existing Sanitary Sewer Overflows (SSO’s) and their
slated removal.  The construction of off-line storage basins to contain the added effluent volume
during storm events was designed at an estimated cost of $5,200,000.  Due to the cost and the under
use of the basins this proposed action was suspended and new alternatives were introduced.  An
infiltration/inflow (I/I) investigation was conducted in 1999 by ADS Environmental Services.
Activities included flow monitoring, TV video investigation, manhole inspection, dye and smoke
testing and improved preventative maintenance procedures.  Repair of 25 manholes and the
replacement of 1000 ft of 8" sanitary sewer line were immediately scheduled.  Of the 25 manholes,
10 demonstrated leakage, 10 were below gradient, one had sustained damage and four had  lids



EAS/2005-12-8 2002 Sevenmile Creek TSD December 28, 2005

14

removed. 

Currently SSO structures still exist in the collections system.  A problematic SSO at the east side
pump station frequently overflows at the first upstream manhole from the pump station.  These
overflows are located in the Rocky Run watershed.  The east side pump station is located in the
southeast quadrant of the city near the fairgrounds.  No fish kills were reported at or near the Eaton
WWTP based on available data from the Ohio Division of Natural Resource Reports from 1997-
2002.

Eaton WWTP currently has a manhole located between the primary clarifiers that overflows to a
storm basin in the facility parking lot during storm events that exceeds one inch.  Overflows at this
manhole were reported nearly monthly through late summer 2002 until 2003.  This problem dates
back to 1995.  Volumes for these overflows are largely unreported, attributable to flow volume
variation and intermittent occurrences.

The City of Eaton has approximately 700 sanitary sewer manholes.  Eaton’s plans are to inspect 30-
70 manholes per year, covering all 700 manholes over the next several years.  The current average
inflow and infiltration (I/I) to the collection system is estimated at a minimum of 250,000 gpd.

The City of Eaton was required by their NPDES permit to perform quarterly chronic toxicity tests
for one year using effluent from outfall 001 to determine the need for further toxicity testing as part
of the NPDES program.  This requirement was for the NPDES permit period 1989 to 1994.  Eight
chronic bioassay tests were conducted up until 1994.  Two of these tests demonstrated toxicity to
Ceriodaphnia dubia.  The two chronic toxicity tests in 1990 and 1992 showed reduced reproductive
success for this organism.  Ohio EPA conducted acute toxicity tests on five occasions at the Eaton
WWTP.  Test conducted in February and April of 1996, July of 2001 and March and May of 1988
were not acutely toxic to either test species.

For the nearly five years of data evaluated through SWIMS (Surface Water Information
Management System) and Ohio EPA records for violations of the National Pollutant Discharge
Elimination System (NPDES), 18 violations were reported.  Permit violations included chlorine,
TSS, ammonia-N, lindane, bacteria, and dissolved oxygen in order of decreasing frequency.  From
May of 2000 through August of 2000, 11 violations of the chlorine limit were reported, however,
the violations of chlorine were isolated to that time period.  Seventy-seven percent of the
documented violations occurred between 2001 and 2002. 

Peak flows, as represented by the 95th percentile, consistently exceeded design flow for the majority
of the period between 1983 and 2002 displaying no discernable trend except for a reduction in
variance from 1997 to 2002.  During the unusually elevated precipitation year of 1996 cBOD5, TSS,
and flow were unusually high due to the inflow/infiltration problems plaguing the aging collection
system.  This problem is being addressed by replacement of deteriorating trunk sewers and manholes
reconstruction.

Camden WWTP-Sevenmile Creek-RM 15.52
390 37' 24"; 840 38' 55"



EAS/2005-12-8 2002 Sevenmile Creek TSD December 28, 2005

15

The original wastewater facility built in 1936 utilizing an Imhoff Tank Treatment System and served
a population of 1200.  A new facility was constructed and completed in 1971 with a design of 0.25
MGD.  A subsequent upgrade occurred approximately in 1995.  Average daily flows in the early
1990's were ~ 0.158 MGD.  As of 1995 the design flow increased to 0.35 MGD serving a population
of approximately 2,200.  This increased design flow was derived partially on a consultant’s survey
conducted in the 1990's, demonstrating that 75% of Camden consumer water use was returned to
the sanitary sewers.  Sewers were extended north of the village and the Rose Mobile Home Park
(currently Quail Creek MHP), which discharged to Sevenmile Creek.  Construction was completed
by 1999, which eliminated a direct discharge of approximately 274,000 gallons per day of flow to
the mainstem.

The entire treatment area is on a sanitary sewer system consisting of approximately 100 miles of
separate sanitary sewers with one lift station.  The WWTP is an extended aeration facility with
aerobic digestion consisting of a bar screen, activated sludge-extended aeration, secondary
clarification, oxygen ditch and ultraviolet disinfection.  There are no industrial users contributing
to the waste collection system.

Collection system inflow and infiltration (I/I) studies, conducted in 1999, indicated that there were
no significant hydraulic overloading problems.  Toxicity testing is not required for this facility as
it is classified a “Minor” (i.e. less than 1 MGD) permitted facility.

Directors Findings and Orders were issued in 1995 for failure to comply with final NPDES effluent
limitations that were to be met by 1987.  Director’s Finding and Orders (F&O’s) were also issued
for permit violations of ammonia-N, fecal coliform bacteria and chlorine from 1990-1993 in addition
to failure to submit an approvable Sludge Management Plan (SMP) by the given time line.

Evidence of facility bypassing untreated inffluent was detected upon a scheduled inspection by Ohio
EPA personnel in March of 2001.  A reported facility bypass of effluent occurred in April of 2001
(36,000 gal).  A month later a reported overflow from the Wagers Drive Lift Station (located in the
southwest corner of the village) occurred where quantities of the overflow went unreported.  In
March of 2001, inspection notes describe a pretreatment issue involving presence of “floatables” in
the various treatment basins.  Suggested causes were described as a failure of the mechanical
barscreen and the clarifier skimmers discharging back to the aeration basin allowing and retaining
“floatables” in the treatment system.  No further file documentation of current conditions was
available.  Current operation of the plant is conducted by Streamborn Environmental Services.

Two violations for fecal coliform were reported in SWIMS between 1999 and 2003.  Ohio EPA
derived biological community response indicators, downstream of the Camden WWTP, help support
the absence or infrequent occurrence of permit violations of wastewater constituents.  Monitoring
results from fixed stations 801 and 901, which bracket outfall 001, revealed upstream concentrations
of ammonia-N consistently more elevated than downstream for 56% of the years evaluated.  The
upstream monitoring location is situated at the SR 725 bridge.  It is thought that perhaps unsewered
campgrounds upstream or livestock operations could be contributing to the ammonia-N load.

Annual median and 95th percentile flow exhibited a general increasing trend following the upgrade
in 1995.  Flow percentiles remained mostly below plant design capacity of 0.35 gpd.  The benefits



EAS/2005-12-8 2002 Sevenmile Creek TSD December 28, 2005

16

of the upgrade of 1995 were evident for all conventional parameters showing steady declines, with
minimal numbers of reported NPDES violations.

Lake Lakengren WWTP-Sugar Run-RM 0.49
spillway at RM 5.41
390 40'18";840 41' 34"

The Lake Lakengren WWTP is located at 3800 Longman Road, Eaton, Ohio in Preble County.  The
original facility was built in 1976 with a subsequent upgrade completed in 1995.  No expansion is
currently anticipated.  A Comprehensive Performance Evaluation (CPE) was conducted in 1998 by
an engineering firm for the purpose of an overall evaluation of the treatment works.  It was noted
that facility design limitations impair the reserve treatment capacity of the system. That could affect
effluent quality as flows and loadings increase.  The engineering firm recommended immediate
improvements in the stabilization tank in order to achieve NPDES requirements on a consistent
basis.  Original treatment consisted of two pretreatment basins, primary clarifiers, RBC units,
secondary clarifiers, sludge drying beds, microscreens and chlorine contact.  Lake Lakengren
WWTP originally had a design capacity of 0.60 MGD with four lift stations but only processes on
average about 0.10 MGD.  The annual operating cost for this facility, including collection system,
is approximately $250,000.

Current treatment consists of bar screen, grit removal, primary sedimentation, preaeration,
stabilization pond, RBC, activated sludge-contact stabilization, secondary clarification, and
ultraviolet disinfection.  Switching to surface downdraft aerators a few years back has aided in a
more predictable treatment process.  Sewer operation duties were turned over in October of 1998
to the Lake Lakengren Water Authority.  Facility bypassing was reported in 2000, which sent
untreated sewage to Sugar Run.

The Lake Lakengren Water Authority initiated a program to eliminate or substantially reduce both
intentional and unintentional inflow and infiltration.  Inflow and infiltration is currently estimated
at 200,000 gpd.  Sewage bypasses and backups into homes have been documented for this facility
since 1998 and perhaps prior as a result of storm events, power outages and mechanical failures in
the collection system.  Shortly after 1998, the Lake Lakengren Water Authority implemented a
program called Preventative Monitoring of Lift Station Capability and Use to ensure lift stations
were being kept up to an acceptable operating level and monitor for conditions of overload so that
sewer backups could be reduced or prevented.

Lift station bypass events have historically occurred at the Paint Creek Road Lift Station (lift station
#4) where unknown amounts of untreated sewage were discharged into the Paint Creek Watershed.
Bypasses also occurred at lift station #3 (Lakengren Cove) which migrated into the lake and at the
north end of the lake through a manhole at Stiver Cove (September-2000).  Most overflows were
unreported and spill volumes were undocumented.

For the nearly 12 years of data evaluated through SWIMS (Surface Water Information Management
System) and Ohio EPA records (part of 1991 through all of 2003), ammonia-N has been a
reoccurring parameter in violation of NPDES limits over the entire period.  A common reason
offered related to temperature variances inhibiting bacteria growth on the RBC’s.  From 1999 to



EAS/2005-12-8 2002 Sevenmile Creek TSD December 28, 2005

17

2003 a total of 59 violations were reported, limited to ammonia-N, TSS, and dissolved oxygen.
Fifty-four percent of the documented violations were violations of ammonia-N.  Most of the
ammonia-N violations occurred from October of 1999 through 2000.  Although influent flow
percentiles remained below plant design capacity for the majority of years, many plant bypasses and
backups in the collection system were reported through the period of record.  Annual median flow
was typically below the design capacity for all years.  Conduit flow and the 95th percentile loadings
of cBOD5, suspended solids and ammonia-N have increased since the 1995 plant upgrade.

Ammonia-N concentrations were consistently higher downstream from the 001 discharge than
upstream for the years sampled.  Upstream values remained fairly consistent throughout the record
as opposed to the downstream values.  Fecal coliform in contrast had 62% of the upstream values
more elevated than the downstream values.  Concentrations at both locations did not reveal any
predictable trend.

Crouse MHP-unnamed tributary to Ninemile Creek at RM-2.30
Confluence with Ninemile Creek at RM 0.2
390 29' 31";840 34' 10"

The Crouse MHP (mobile home park) WWTP is located at 4141 Hamilton-Eaton Rd, Hamilton,
Ohio in Butler County.  The original facility was built in 1972 with a subsequent upgrade in 1989
and 2000.  No current expansion is anticipated.  Wastewater treatment consists of two extended
aeration units, flow equalization, two aeration tanks, two clarification tanks, fixed media filters, a
dosing tank, four surface sand filters, chlorine contact tank and dechlorination tank (2000).  Waste
sludge from the WWTP is treated in the activated sludge holding tank prior to being dewatered in
the sludge drying beds.  Wastewater sludge produced onsite was land applied until 2000.  Currently
wastewater sludge is being hauled to the Rumpke Landfill in Hamilton County.

The Crouse MHP WWTP has a design capacity of 0.04 MGD based on 113 mobile home pads.
Observations by Ohio EPA personnel have noted that the effluent stream has not typically reached
Sevenmile Creek.  Discharge is near the rear railroad tracks and the effluent channel loses flow as
it seeps into the sand and gravel streambed.

For the nearly seven years of data evaluated from SWIMS and Ohio EPA records (part of 1997
through all of 2003), chlorine, dissolved oxygen, and suspended solids (TSS) have repeatedly been
in violation.  During this time period a total of 62 violations were reported for these three
parameters.  Ninety-one percent of the documented violations were for chlorine.  Most of the
chlorine violations occurred between October, 1999 and August, 2001.  A common reason offered
for the chlorine violations was due to summer chlorinating adjustment periods.

Percentile flows remained fairly constant over time, not changing much after the upgrade of 2000.
Other typical constituents of the wastewater mimicked peak-flows from 1992 through 1994.
However, these remained relatively constant in ensuing years, suggesting a limited period of
inadequate treatment.  Suspended solid (TSS), ammonia-N, and cBOD5 loads demonstrated
variability between median and 95th percentiles, with peak loads doubling and more after the
upgrade.  Operational controls can be affected when new equipment is brought online and this could
account for abrupt variances seen in conventional loads.



EAS/2005-12-8 2002 Sevenmile Creek TSD December 28, 2005

18

0

20

40

60

80

100

19
84

19
85

19
86

19
87

19
88

19
89

19
90

19
91

19
92

19
93

19
94

19
95

19
96

19
97

19
98

19
99

20
00

20
01

20
02

50th percentile

95th percentile
cB

O
D

5(
kg

/d
ay

)

drought 
year

above avg. 
precipiation 

year

0

10

20

30

40

50

19
83

19
84

19
85

19
86

19
87

19
88

19
89

19
90

19
91

19
92

19
93

19
94

19
95

19
96

19
97

19
98

19
99

20
00

20
01

20
02

50th percentile
95th percentile

A
m

m
on

ia
-N

 (k
g/

da
y)

WWTP
upgrade

well
above avg.

precip.
drought

year

most
NPDES 

vios
2001-02

0

2

4

6

8

10

19
83

19
84

19
85

19
86

19
87

19
88

19
89

19
90

19
91

19
92

19
93

19
94

19
95

19
96

19
97

19
98

19
99

20
00

20
01

20
02

50th percentile
95th percentile

Fl
ow

 (M
G

D
)

design flow
01.9 MGD

well
above avg. 
precipitation

year

drought
year

WWTP
upgrade

2001-02
most NPDES 

vios
since 1999

Figure 2. Annual loadings (kg/day) of cBOD5 and Ammonia-N and conduit flow at the Eaton
WWTP in the Sevenmile Creek study area, 1983-2002.



EAS/2005-12-8 2002 Sevenmile Creek TSD December 28, 2005

19

0

10

20

30

40

50

19
87

19
88

19
89

19
90

19
91

19
92

19
93

19
94

19
95

19
96

19
97

19
98

19
99

20
00

20
01

20
02

50th percentile

95th percentile
cB

O
D

5(
kg

/d
ay

)

drought 
year

above avg. 
precipiation 

year

WWTP
upgrade

0

5

10

15

20

19
85

19
86

19
87

19
88

19
89

19
90

19
91

19
92

19
93

19
94

19
95

19
96

19
97

19
98

19
99

20
00

20
01

20
02

50th percentile
95th percentile

A
m

m
on

ia
-N

 (k
g/

da
y)

WWTP
upgrade

0

0.5

1

1.5

2

19
83

19
84

19
85

19
86

19
87

19
88

19
89

19
90

19
91

19
92

19
93

19
94

19
95

19
96

19
97

19
98

19
99

20
00

20
01

20
02

50th percentile
95th percentile

Fl
ow

 (M
G

D
)

design flow
0.25MGD

well
above avg

 precipitation
year

drought
year design flow

0.35MGD

WWTP 
upgrade

Figure 3. Annual loadings (kg/day) of cBOD5 and Ammonia-N and conduit flow at the Camden
WWTP in the Sevenmile Creek study area, 1983-2002.



EAS/2005-12-8 2002 Sevenmile Creek TSD December 28, 2005

20

0

5

10

15

20

19
84

19
85

19
86

19
87

19
88

19
89

19
90

19
91

19
92

19
93

19
94

19
95

19
96

19
97

19
98

19
99

20
00

20
01

20
02

50th percentile

95th percentile
cB

O
D

5(
kg

/d
ay

)
drought 

year

above avg. 
precipiation 

year

WWTP
upgrade

0

5

10

15

20

19
83

19
84

19
85

19
86

19
87